
 
  

 

Membrane Bioreactors (MBR) for 
Water Reclamation - Appendix A 
 
 
Course No: C07-003 
 

Credit: 7 PDH 
 
 
 
  

 
Raymond Ehrhard, P.E., B.C.E.E. 
 
 
  

 
 
 

 
 
Continuing Education and Development, Inc. 
9 Greyridge Farm Court  
Stony Point, NY 10980 
 
P: (877) 322-5800 
F: (877) 322-4774 
 
info@cedengineering.com 
 
  

 



APPENDIX A  
Tables and Figures 

This Appendix contains the tables and figures referred to in the main report.  



A-i

LIST OF TABLES 

TABLE 4-1: SPECIFICATIONS FOR THE MBR MEMBRANES .........................................................................................A-2 

TABLE 4-2: SPECIFICATIONS FOR THE RO MEMBRANES.............................................................................................A-2 
[...]
Calcium Hardness 9 mg/L 245 270 160 
Magnesium Hardness 9 mg/L 285 315 192 
Alkalinity 20 mg/L  264 286 233 

Table 5-2: Advanced Primary Effluent Wastewater Quality Data during Phase I (Part 2) 
No. of 

Analyses Units Median Maximum Minimum 
Ammonia-N 7 mg/L 26.6 29.4 24.1 
Nitrate/Nitrite -N 5 mg/L 0.79 1.5 0.06 
Nitrite -N 5 mg/L 0.026 0.16 0 
TKN 1 mg/L 44.8 44.8 44.8 
Ortho-Phosphate-P 5 mg/L 0.46 2.24 0.421 
BOD5 8 mg/L 97 110 57.8 
COD 6 mg/L 216 245 147 
TOC 1 mg/L 44 44 44 
Total Hardness  6 mg/L   393 437 377 

Calcium Hardness 6 mg/L  186 202 181 
Magnesium Hardness 6 mg/L  208 235 193 
Alkalinity 7 mg/L  247 257 238 



A-5

Table 5-3: US Filter MBR Permeate Water Quality Data during Phase I (Part 1)

No. of 
Analyses Units Median Maximum Minimum 

Ammonia-N 14 mg/L 0.3 0.2 0 
Nitrate/Nitrite -N 25 mg/L 22 39.9 5.34 
Nitrite -N 23 mg/L 0.02 9 0 
TKN 8 mg/L 8.45 13.2 2.62 
TKN (CEL) 2 mg/L 0.7 0.7 0.7 
Ortho-Phosphate-P 24 mg/L 0.357 0.635 0.119 

BOD5 21 mg/L ND 6.27 ND 
COD 23 mg/L 43 66 ND 
TOC 16 mg/L 6.1 7.6 3.3 
Total Hardness 9 mg/L 439 489 378 
Calcium Hardness 9 mg/L  210 223 185 
Magnesium Hardness 9 mg/L  222 266 193 
Alkalinity 21 mg/L  64.3 108 30.1 

Table 5-4: US Filter MBR Permeate Water Quality Data during Phase I (Part 2)

No. of 
Analyses Units Median Maximum Minimum 

Ammonia-N 3 mg/L ND ND ND 
Nitrate/Nitrite -N 3 mg/L 26.9 41.8 23.9 
Nitrite -N 3 mg/L 0.045 0.077 0.042 
TKN 2 mg/L 1.2 1.3 1.1 
Ortho-Phosphate-P 3 mg/L 0.771 1.37 0.654 

BOD5 3 mg/L ND ND ND 
COD 3 mg/L 31 47 26 
COD (CEL) 2 mg/L 10.05 15 5.1 
TOC 2 mg/L 6.35 6.6 6.1 
Total Hardness 1 mg/L  344 344 344 
Calcium Hardness 1 mg/L  164 164 164 
Magnesium Hardness 1 mg/L 180 180 180 
Alkalinity 3 mg/L  65.1 83.4 48.4 



A-6

Table 5-5: Kubota MBR Permeate Water Quality Data during Phase I (Part 1)

No. of 
Analyses Units Median Maximum Minimum

Ammonia-N 22 mg/L 0.3 7.6 ND 
Nitrate/Nitrite -N 18 mg/L 2.25 2.7 0.30 
Nitrite -N 18 mg/L 0.012 0.19 0.005 
TKN 8 mg/L 7.06 14.80 2.53 
Ortho-Phosphate-P 18 mg/L 0.07 0.15 0.025 

BOD5 16 mg/L ND ND ND 
COD 18 mg/L 52 80 29 
TOC 13 mg/L 7 8 3.5 
Total Hardness 8 mg/L  449 495 410 
Calcium Hardness 8 mg/L  216 241 196 
Magnesium Hardness 8 mg/L  233 270 215 
Alkalinity 16 mg/L  147 182 140 

Table 5-6: Kubota MBR Permeate Water Quality Data during Phase I (Part 2)

No. of 
Analyses Units Median Maximum Minimum

Ammonia-N 8 mg/L 0.2 1.4 ND 
Nitrate/Nitrite -N 9 mg/L 4.11 6.9 2.42 
Nitrite -N 24 mg/L 0.165 2.71 0.006 
TKN (CEL) 3 mg/L 0.2 0.8 0.12 
Ortho-Phosphate-P 24 mg/L 3.80 7.46 0.045 

BOD5 21 mg/L ND 2 ND 
COD 5 mg/L 52 59 29 
COD (CEL) 4 mg/L 16.5 23 5.1 
TOC 5 mg/L 7 9 6.2 
Total Hardness 8 mg/L  6 15 2.53 
Calcium Hardness 9 mg/L  52 80 29 
Magnesium Hardness 9 mg/L  0 0 0.009 
Alkalinity 20 mg/L  280 495 14.2 



A-7

Table 5-7: Saehan RO Permeate Water Quality Data during Phase I

No. of 
Analyses Units Median Maximum Minimum 

Ammonia-N 18 mg/L 0.2 0.3 0.2 
Nitrate/Nitrite –N 18 mg/L 0.45 1.9 0.10 
Nitrite –N 19 mg/L ND 0.05 ND 

TKN (PL LAB) 7 mg/L 2.6 15.1 ND 
TKN (CEL) 4 mg/L ND 0.7 ND 
Ortho-Phosphate-P 18 mg/L 0.02 0.04 0.02 
COD 18 mg/L ND 29 ND 
COD (CEL) 4 mg/L 6.35 8 ND 
TOC 12 mg/L ND ND ND 
Total Hardness 5 mg/L  12 18 7.68 
Calcium Hardness 5 mg/L  10 11 6.8 
Magnesium Hardness 5 mg/L 2 7 0.874 
Alkalinity 17 mg/L  7 8.8 4.5 

Table 5-8: Hydranautics RO Permeate Water Quality Data during Phase I 

No. of 
Analyses Units Median Maximum Minimum 

Ammonia-N 17 mg/L 0.2 0.3 0.2 
Nitrate/Nitrite -N 17 mg/L 0.31 0.8 0.10 
Nitrite -N 18 mg/L ND 1.90 ND 
TKN (PL LAB) 7 mg/L ND 8.0 ND 
TKN (CEL) 3 mg/L ND ND ND 
Ortho-Phosphate-P 18 mg/L ND 0.04 ND 
COD 18 mg/L 41.2 66.3 ND 
COD (CEL) 3 mg/L 5.1 21 ND 
TOC 0 mg/L ND ND ND 
Total Hardness 5 mg/L 0 0 0.056 
Calcium Hardness 5 mg/L 22 22 22 
Magnesium Hardness 5 mg/L 0 0 0.005 
Alkalinity 17 mg/L 5 17.9 0.049 



A-8

Table 6-1: Advanced Primary Effluent Wastewater Quality Data during Phase II 

No. of 
Analyses Units Median Maximum Minimum 

Ammonia-N 16 mg/L 25.5 28 23 
Nitrate/Nitrite -N 16 mg/L 1.06 1.5 0.41 
Nitrite -N 16 mg/L 0.01 0.02 0.005 
TKN 8 mg/L 29 35.0 1.4 
Ortho-Phosphate-P 16 mg/L 0.76 1.23 0.035 

BOD5 14 mg/L 112 165 83.8 
COD 26 mg/L 237 285 149 
COD (CEL) 7 mg/L 200 230 150 
TOC 7 mg/L 44 50 37 
1Total Hardness 6 mg/L  437 456 407 
Alkalinity 16 mg/L  252 266 30 

1 Total hardness is presented as CaCO3.

Table 6-2: Zenon MBR Permeate Water Quality Data during Phase II 

No. of 
Analyses Units Median Maximum Minimum 

Ammonia-N 12 mg/L 0.6 5 ND 
Nitrate/Nitrite -N 15 mg/L 23.1 5 ND 
Nitrite -N 15 mg/L 0.013 0.103 0.006 
TKN 8 mg/L 0.98 1.7 0.7 
Ortho-Phosphate-P 15 mg/L 0.49 1.24 0.309 

BOD5 14 mg/L ND ND ND 
COD 24 mg/L 41 67 ND 
COD (CEL) 6 mg/L 18 28 8 
TOC 7 mg/L 6.4 8.6 6.1 
1Total Hardness 6 mg/L  400 434 380 
Alkalinity 16 mg/L 66 111 7.35 

1 Total hardness is presented as CaCO3.



A-9

Table 6-3: Mitsubishi MBR Permeate Water Quality Data during Phase II 

No. of 
Analyses Units Median Maximum Minimum 

Ammonia-N 12 mg/L 0.3 16 0.3 
Nitrate/Nitrite -N 13 mg/L 17.90 29.5 0.20 
Nitrite –N 13 mg/L 0.057 5.19 0.006 
TKN 6 mg/L 4.2 33.0 ND 
Ortho-Phosphate-P 13 mg/L 0.59 1.47 0.185 

BOD5 12 mg/L ND ND ND 
COD 21 mg/L 44 61 ND 
COD (CEL) 6 mg/L 21 31 18 
TOC 7 mg/L 6.6 8.7 5.6 
Conductivity 66 micromho 2,475 3,270 1,300 
1Total Hardness 7 mg/L  8 31 0.3 

1 Total hardness is presented as CaCO3.



A-10

Table 9-1: Capital Costs for Various Capacity MBR Systems Operating on Raw Wastewater

Headworks $250 $300 $450 $1,800 $3,100

Basins $101 $222 $484 $2,101 $4,154

MBR System $512-$1,375 $991-$1,688 $1,579-$2,347 $5,975-$6,614 $9,600-$12,200

Mechanical $96 $176 $420 $2,438 $5,779

Blower and Pump building $78 $152 $247 $861 $1,661

Chlorine Dosing System $62 $123 $217 $1,083 $2,167

Subtotal $1,099-$1,962 $1,964-$2,660 $3,397-$4,165 $14,258-$14,897 $26,461-$29,061

Electrical, 15% $165-$294 $295-$399 $510-$625 $2,139-$2,235 $3,969-$4,359

Mechanical/ Plumbing/HVAC, 13% $143-$255 $255-$346 $442-$541 $1,854-$1,937 $3,440-$3,778

Sitework, 9% $99-$177 $177-$239 $306-$375 $1,283-$1,341 $2,381-$2,615

Subtotal $1,506-$2,688 $2,691-$3,644 $4,654-$5,706 $19,533-$20,409 $36,252-$39,814

Contractor Overhead and Profit, 15% $226-$403 $404-$547 $698-$856 $3,061-$2,930 $5,438-$5,972

Subtotal-Construction Cost $1,731-$3,091 $3,094-$4,191 $5,352-$6,562 $22,463-$23,470 $41,689-$45,786

Land $250 $500 $750 $1,750 $2,500

Contingency, 15% $260-$464 $464-$629 $803-$984 $3,370-$3,521 $6,253-$6,868

Engineering/Legal/Administration, 15% $260-$464 $464-$629 $803-$984 $3,370-$3,521 $6,253-$6,868

$2,500-$4,270 $4,520-$5,950 $7,710-$9,280 $30,950-$32,260 $56,700-$62,020

Interest Rate 5% 5% 5% 5% 5%

Number of Years 30 30 30 30 30

P/A Factor 15.37 15.37 15.37 15.37 15.37

$294-$387 $502-$604 $2,013-$2,099 $3,688-$4,034Amortized Capital Cost, $/yr

Total Capital Cost, $

$163-$278

Item
Capital Costs, $K

0.2 MGD 0.5 MGD 1.0 MGD 5.0 MGD 10.0 MGD



A-11

Table 9-2: O&M Costs for MBR Systems Operating on Raw Wastewater 

1 Crane cost for 1, 5, and 10 MGD included in capital costs. 2 Membrane replacement costs based on 8-yr life; annual cost shown would be used to fund account 
annually.

Electrical Power for Process/Miscellaneous $14 $35 $70 $350 $701

Equipment Repairs/Lubricants/Replacement $6-$11 $10-$14 $16-$21 $70-$70 $144-$149
1 Crane $2.0 $3.0 -------- -------- ---------

Chemical Cleaning $1.6 $4.0 $8.0 $40.0 $80.0

Chemical Cost for Disinfection $0.9 $2.3 $4.6 $22.8 $45.7

Diffuser Replacement $0.5 $1.2 $2.4 $11.8 $23.5
2 Membrane Replacement $5-$15 $10-$40 $20-$80 $87-$400 $171-$800

Labor $18 $25 $31 $88 $229

$54-$58 $94-$120 $158-$212 $671-$983 $1,394-$2,028

Interest Rate 5% 5% 5% 5% 5%

Number of Years 30 30 30 30 30

P/A Factor 15.37 15.37 15.37 15.37 15.37

Total Estimated O&M Costs, $K

Total O&M Costs in First Year, $K

$830-$892 $1,445-$1,845

Item

$2,429-$3,259 $10,315-$15,111 $21,429-$31,175

O & M Costs, $K/yr

0.2 MGD 0.5 MGD 1.0 MGD 5.0 MGD 10.0 MGD



A-12

Table 9-3: Summary of Capital and O&M Costs MBR Operating on Raw Wastewater 

Table 9-4: Summary of Costs, $/kgal MBR Operating on Raw Wastewater 

$2,500-$4,270 $830-$892 $3,330-$5,162

$4,520-$5,950 $1,445-$1,845 $5,965-$7,795

$7,710-$9,280 $2,429-$3,259 $10,139-$12,539

$30,950-$32,260 $10,315-$15,111 $41,265-$47,371

$56,700-$62,020 $21,429-$31,175 $78,129-$93,195

1

5

10

0.2

0.5

Capacity (MGD)
Raw Wastewater

Capital Costs, $K  Total O&M Costs, $K Present Worth Value, $K

$163-$278 $54-$58 $217-$336 $2.97-$4.60

$294-$387 $94-$120 $388-$507 $2.13-$2.78

$502-$604 $158-$212 $660-$816 $1.81-$2.24

$2,013-$2,099 $671-$983 $2,684-$3,082 $1.47-$1.69

$3,688-$4,034 $1,394-$2,028 $5,082-$6,062 $1.39-$1.66

Capacity (MGD)

10

 O&M Costs, $K/yr Total Cost $/1000 gal

0.2

1

0.5

5

Raw Wastewater

Amortized Capital Costs, 
$K/yr

Total Cost $K/yr



A-13

Table 9-5: Capital Costs 1&5 MGD MBR Operating on Advanced Primary Effluent

1 Excluded headworks cost assume facilities are built at existing advanced primary treatment plant. 

1Headworks $0 $0

Basins $281 $1,099

MBR System $1,579-$2,347 $5,975-$6,614

Mechanical $395 $2,518

Blower and Pump Building $166 $497

Chlorine Dosing System $217 $1,083

Subtotal $2,638-$3,406 $11,812-$11,173

Electrical, 15% $396-$511 $1,676-$1,772

Mechanical/Plumbing/HVAC, 13% $343-$443 $1,452-$1,536

Sitework, 9% $237-$307 $1,006-$1,063

Subtotal $3,614-$4,667 $15,307-$16,183

Contractor Overhead and Profit, 15% $542-$700 $2,296-$2,427

Subtotal-Construction Cost $4,156-$5,367 $17,603-$18,610

Land $750 $1,750

Contingency, 15% $623-$805 $2,640-$2,792

Engineering/Legal/Administration, 15% $623-$805 $2,640-$2,792

$6,150-$7,730 $24,630-$25,940

Interest rate 5% 5%
Number of Years 30 30
P/A Factor 15.37 15.37

$400-$503 $1,602-$1,687

Item
Capital Costs, $K

1.0 MGD 5.0 MGD

Amortized Capital Cost, $/yr

Total Capital Cost, $



A-14

Table 9-6: O&M Costs for MBR Operating on Advanced Primary Effluent  

1 Membrane replacement costs based on 8-yr life; annual cost shown would be used to fund account annually. 

Table 9-7: Summary of Capital and O&M Costs Operation on Advanced Primary Effluent 

Table 9-8: Summary of Costs, $/kgal Operation on Advanced Primary Effluent 

Electrical Power for Process/Miscellaneous $56 $280
Equipment Repairs/Lubricants/Replacement $13-$18 $65-$65
Chemical Cleaning $8 $40
Chemical Cost for Disinfection $4.6 $22.8
Diffuser Replacement $1.3 $6.4
1Membrane Replacement $20-$80 $87-$400
Labor $31 $88

$139-$194 $590-$903

Interest rate 5% 5%
Number of Years 30 30
P/A Factor 15.37 15.37

Total Estimated O&M Costs, $

Yearly O&M Costs, $/yr 

Item

$2,137-$2,982 $9,070-$13,881

O&M Costs, $/yr

1.0 MGD 5.0 MGD

$6,150-$7,730 $2,137-$2,982 $8,287-$10,712

$24,630-$25,940 $9,070-$13,881 $33,700-$39,821

1

5

Advanced Primary Effluent
Capacity (MGD)

Capital Costs, $K Total O&M Costs, $K Present Worth Value, $K

$400-$503 $139-$194 $572-$729 $1.48-$1.91

$1,602-$1,687 $590-$903 $2,241-$2,614 $1.20-$1.42

Advanced Primary Effluent

Amortized Capital 
Costs, $K/yr

Total Cost $K/yr

1

5

Capacity (MGD)
O&M Costs, 

$K/yr
Total Cost 
$/1000 gal



A-15

Figure 4-1: Schematic Diagram of the Point Loma Advanced Wastewater Treatment Plant 

GritChamber

Sedimentation
Basin

Primary
Sludge

GritScreenings

Ferric
 Chloride

Flow Baffling
(Solids flocculation) Effluent Screening

Ocean Discharge

Coagulation
 Process

Anionic
 Polymer

Raw Wastewater
 (MBR Feed)

Primary Effluent
 (MBR Feed)



A-16

Feed
Holding
Tank

Kubota MBR

RO
Effluent

Permeate
Tank

Kubota MBR RO Skid

Brine

WAS

Process Tank

US Filter
Permeate

Aerobic Tank

US Filter MBR

Permeate
Tank

WAS

Equalization
Tank

Raw Wastewater
(Part 1)

Drum
Screen

Advanced
Primary Effluent

(Part 2)

Rotary
Brush
Screen

.

Figure 4-2: Schematic Diagram of Pilot Treatment Train during Phase I (Part 1 & Part 2)



A-17

Primary Effluent
Break Tank

Aerobic Tank

Mitsubishi MBR

Permeate
Tank

WAS

Aerobic Tank

ZenoGem Tank
Zenon MBR

Permeate
Tank

WAS

Drum Screen
(0.75 mm screen)

Advanced
Primary Effluent
from PLWTP

Over Flow to
Grit Chamber

MBR Effluent

MBR Effluent

Figure 4-3: Schematic Diagram of Pilot Treatment Train during Phase II



A-18

Figure 4-4: Kubota MBR: Side View (Top); Plan View (Bottom)  

Permeate

Raw
Wastewater

Pre-
nitrification
Zone

Denitrification
Zone

Feed
Holding
Tank

Screen

638 gal 1,695 gal

Nitrification Zone

Upper membrane bank

WAS

7’

2,664 gal

8’

500 gal

Process Tank

15’

7’

Upper / Lower Membrane Cassettes

Coarse
Bubble
Diffuser Submerged

Transfer
Pump

Platform with
Guard rail

Nitrification Zone Denitrification Zone

Mixer



A-19

Figure 4-5: US Filter MBR: Side View (Top); Plan View (Bottom) 

B

WAS

Wastewater

7.8’
7.5’

 Air

Fine Air Diffusers

1.0 mm wedge
wire screen

Mixed  Liquor

3.5’

Equalization
Tank

Aerobic Tank

Membrane Tank
Permeate
Storage Tank

7.5’

1.6’

1.2’

1500 gal

90 gal

Wastewater

1 mm Screen

Equalization
Tank



A-20

Figure 4-6: Zenon MBR: Side View (Top); Plan View (Bottom) 

B

WAS

MBR

Permeate

Advanced
Primary
Effluent

3.5’

7.8’
7.8’

Coarse Air
Diffusers

Fine Air Diffusers

Aerobic Tank

ZenoGem Tank

Permeate

7.5’

2.8’

1.6’

1300 gal

185 gal

Advanced
Primary
Effluent

0.75 mm
Screen



A-21

Permeate

Advanced
Primary
Effluent

WAS

7.2’

1.1’

5.3’

Coarse air

0.75 mm screen

WAS

Permeate

Advanced
Primary
Effluent

8.7’

4.6’

1601 gal

Figure 4-7: Mitsubishi MBR: Side View (Top); Plan View (Bottom)  



A-22

0

4

8

12

16

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 6500

Time of Operation, h

H
R

T
, h

Part 1 Part 2

0

50

100

150

200

250

300

350

400

450

500

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 6500

Time of Operation, h

W
as

ti
n

g
 R

at
e,

 g
al

/d

0

5

10

15

20

25

30

35

40

45

S
R

T
 7-

d,
 d

Wasting Rate, gal/d SRT-7d

Figure 5-1: HRT and SRT 7-d for the US Filter MBR



A-23

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 6500

Time of Operation, h

C
o

n
ce

n
tr

at
io

n
, m

g
/L

TSS VSS

Solids 
Dilluted

Part 1 Part 2

0

2

4

6

8

10

12

14

16

18

20

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 6500

Time of Operation, h

V
S

S
 W

as
ti

n
g

 R
at

e,
 k

g
 V

S
S

/d

Figure 5-2: Mixed Liquor Solids for the US Filter MBR 



A-24

0

2

4

6

8

10

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 6500

Time of Operation, h

D
O

, m
g

/L

Aerobic Tank 

Increased Flux

Part 1 Part 2

0

10

20

30

40

50

60

70

80

90

100

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500 6000 6500

Time of Operation, h

A
ir

 F
lo

w
, s

cf
m

Total Air Flow Aerobic Tank Membrane Tank

Modif ied 
Blow er

Figure 5-3: DO Concentration in the US Filter MBR  



A-25

0

2

4

6

8

10

12

14

16

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500

Time of Operation, h

H
R

T
, h

Part 1 Part 2

0

200

400

600

800

1000

1200

1400

1600

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500

Time of Operation, h

 W
as

ti
n

g
 R

at
e,

 g
al

/d

0

5

10

15

20

25

30

35

40

45

50

S
R

T 7-
d,

 d

Wasting Rate SRT 7-d

Figure 5-4: HRT and SRT 7-d for the Kubota MBR



A-26

0

1

2

3

4

5

6

7

8

9

10

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500

Time of Operation, h

D
O

, m
g

/L
Aerobic Tank

Part 1 Part 2

Figure 5-5: DO Concentration in the Kubota MBR  



A-27

0

2,000

4,000

6,000

8,000

10,000

12,000

14,000

16,000

18,000

20,000

22,000

24,000

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500

Time of Operation, h

C
o

n
ce

n
tr

at
io

n
, m

g
/L

Aerobic Tank TSS Aerobic Tank VSS

Pilot Modif ications 

Part 1 Part 2

0

10

20

30

40

50

60

70

80

90

0 500 1000 1500 2000 2500 3000 3500 4000 4500 5000 5500

Time of Operation, h

V
S

S
 W

as
ti